1150119 125cc Midi Buggy E-Start 7 Zoll Automatik + RG New Engine

ART-NR. 1150119

125CC RG7-A HUNT

MIDI BUGGY

@ NITRO

)
MOoTOoORS

WWwWWwW.hitromotors.de

° o EED
LI
g i
B-sn-t 5
wofeg 1 o AB=DMo0———
S | b kA
2o
No. Parts No. Me":a AT EAN Code Spare parts name Parts Name Spec/ Model No. qty Order Note
1 GK-005-001 9040079 | 4251814678190 Hexagon flange bolt paviitia=t vid M6*20 4
2 GK-005-002 9,0415E+10 | 4251846163008 Rear fork fender red |ER &R T RANN 1
2 GK-005-002 9,0415E+10 | 4255816889820 Rear fork fender green IR EET 3N 1
2 GK-005-002 9,0415E+10 | 4255816889837 Rear fork fender blue i SURY R 1
2 GK-005-002 9,0415E+10 | 4255816889844 Rear fork fender black i SR 1
2 GK-005-002 9,0415E+10 | 4255816889851 Rear fork fender yellow e SRR 1
3 GK-005-003 9046003 | 4251846163022 Fuel tank cap s k) 1
4 GK-005-004 9040080 | 4251814678206 Hexag;:“ﬂa"ge P eIy M6*30 4
5 GK-005-005 9040081 | 4251814678213 Rubber gaster i) 4
6 GK-005-006 9040082 4251814678220 Nylon loosening nut JE Je B kA RE BE M6 4
7 GK-005-007 9046004 | 4251846163039 Fuel tank ik BRMAS Iron 1
8 GK-005-008 9040083 | 4251814678237 Rubber gaster i) 08 1
9 GK-005-009 9040084 4251814678244 Self lock nut R R) M8 1
10 GK-005-010 9040085 | 4251814678251 Oil switch LSLPIPS 1
11 GK-005-011 9,049E+10 | 4251846163046 Shed frame main pipe red DI s - gt 2
11 GK-005-011 9,049E+10 | 4255816889868 Shed frame main pipe green WAL At 2
11 GK-005-011 9,049E+10 | 4255816889875 Shed frame main pipe blue WA F A 2
11 GK-005-011 9,049E+10 | 4255816889882 Shed frame main pipe black 2
11 GK-005-011 9,049E+10 | 4255816889899 Shed frame main pipe yellow i e R g e 2
12 GK-005-012 9,049E+10 | 4251846163053 Shed frame side pipe red B0 A 21 € 2
12 GK-005-012 9,049E+10 | 4255816889905 Shed frame side pipe green L ESIERSSEN 2
12 GK-005-012 9,049E+10 | 4255816889912 Shed frame side pipe blue AR 0 2
12 GK-005-012 9,049E+10 | 4255816889929 Shed frame side pipe black 2
12 GK-005-012 9,049E+10 | 4255816889936 Shed frame side pipe yellow HIZRON 3 2
13 GK-005-013 9041509 | 4251846163015 Plastic Union joint [EEP DN} RS Sk} 8
14 GK-005-014 9040088 | 4251846162933 Plastic round pad SR k| 8
15 GK-005-015 9040086 | 4251846162919 hexagon socket screw PN F AR M8*55 8
16 GK-005-016 9040087 | 4251846162926 Hexagon flange bolt paviitia=t v:id M8*35 6
17 GK-005-017 9040084 | 4251814678244 Nylon loosening nut JE B RARRRE M8 8




18 GK-005-018 9049005 | 4251846163060 Main frame F 1
19 GK-005-019 9,049E+10 | 4251846163077 Rear fork red G SRE) 1
19 GK-005-019 9,049E+10 | 4255816889943 Rear fork green Ja T X 4t 1
19 GK-005-019 9,049E+10 | 4255816889950 Rear fork blue S S S 1
19 GK-005-019 9,049E+10 | 4255816889967 Rear fork black S5 X 1
19 GK-005-019 9,049E+10 | 4255816889974 Rear fork yellow Ji F Xk 1
20 GK-005-020 9040089 | 4251846162940 Hexagon flange bolt paviitia=t vis M12*1.25%65 2
21 GK-005-021 9040090 | 4251846162957 cushion collar PAUIES D12.5*D39*36 2
22 GK-005-022 9040091 | 4251846162964 Nylon loosening nut JE LB RARRRE M12*1.25 2
23 GK-005-023 9,049E+10 | 4251846163237 Shed frame rear cross pipe red WAL JE R 41 6 1
23 GK-005-023 9,049E+10 | 4255816889981 Shed frame rear cross pipe green WAE E Rt 1
23 GK-005-023 9,049E+10 | 4255816889998 Shed frame rear cross pipe blue WA e s 1
23 GK-005-023 9,049E+10 | 4255816890000 Shed frame rear cross pipe black WA EhE m 1
23 GK-005-023 9,049E+10 | 4255816890017 Shed frame rear cross pipe yellow WAE GRS Tt 1
24 GK-005-024 9,049E+10 | 4251846163244 Shed frame jacking pipe red WA T 4R 1 60 1
24 GK-005-024 9,049E+10 | 4255816890024 Shed frame jacking pipe green HIGRTHE R 1
24 GK-005-024 9,049E+10 | 4255816890031 Shed frame jacking pipe blue AR T 4 £ 1
24 GK-005-024 9,049E+10 | 4255816890048 Shed frame jacking pipe black M AR TH 45 4 B, 1
24 GK-005-024 9,049E+10 | 4255816890055 Shed frame jacking pipe yellow B4R THAE 4 8 1
25 GK-005-025 9040092 | 4251846162971 Pedal rubber mat i fgs 4
26 GK-005-026 9040110 4251846163275 Parking handle BEEFH 1
27 GK-005-027 9040093 | 4251846162988 Hexagon flange bolt paviitia=t vid M8*60 1
28 GK-005-028 9040094 4251846162995 Torsional spring Eiik 1 liE 1
29 GK-005-029 9040095 | 4251846163084 Cotter pin IF A8y 1
30 GK-005-030 9040096 | 4251846163091 Brake post rod anchor pin R ZETHRF [E s 1
31 GK-005-031 9040097 | 4251846163107 Brake post rod holder R ZE TGO [E 7 e 1
32 GK-005-032 9040098 | 4251846163114 Hexagon bolt BN AR R 1
33 GK-005-033 9040099 | 4251846163121 Brake post rod FIZETIAE 1
34 GK-005-034 9049009 | 4251846163312 Brake pedal FIZE BT 1
35 GK-005-035 9040098 | 4251846163114 Hexagon nut AN IR EE M6 2
36 GK-005-036 9040100 | 4251846163138 Hexagon bolt AP i M6*25 2
37 GK-005-037 9040111 | 4251846163282 Oil bearing B R 0920*@15*%13 2
38 GK-005-038 9040112 | 4251846163299 Brake pedal rubber mat FEE s 1
39 GK-005-039 9040101 | 4251846163145 cushion collar i 10*¢15*130 1
40 GK-005-040 9040102 | 4251846163152 Nylon loosening nut JE B RARRRE M10*1.25 1
41 GK-005-041 9040103 | 4251846163169 Hexagon bolt paviitia=t vid M10*1.25*150 1
42 GK-005-042 9040104 | 4251846163176 Accelerator padel B R 1
43 GK-005-043 9040113 4251846163305 Accelerator padel mat TH B AR 1
44 GK-005-044 9040105 | 4251846163183 Torsional spring 1% FEJie 1
45 GK-005-045 9040106 | 4251846163190 cushion collar s 08*012*80 1
46 GK-005-046 9040107 | 4251846163206 Hexagon bolt paviitia=t vid M8*105 1
47 GK-005-047 9041510 | 4251846163251 Combination switch cover TP Sk 1
48 | GK-005-048 9040108 | 4251846163213 | O™l ﬂa:}:ﬁ :d self-tapping PR Sk E T M4*16 7
49 GK-005-049 9041511 4251846163268 Plastic Triangle cover =S Ak 1
50 GK-005-050 9040109 | 4251846163220 Sponge sheath A E 940 4
2, Front suspension
No. Parts No. men::a AT EAN Code Spare parts name Parts Name Spec/ Model No. qty Order Note
1 GK-005-051 9043003 | 4251846163336 Brake assembly B R 1
2 GK-005-052 9040114 | 4251846163343 Hexagon bolt Ay et Y M8*12 6
3 GK-005-053 9040115 | 4251846163350 Hexagon bolt Ay et Y M6*16 4
4 GK-005-054 9040082 | 4251814678220 Nylon loosening nut JE IR FA R B M6 8
5 GK-005-055 9040116 | 4251846163367 Hexagon bolt Fav et Y M6*35 1
6 GK-005-056 9040100 | 4251846163138 Hexagon bolt Vavi tra=t M6*25 2
7 GK-005-057 9041512 4251846163374 Steering wheel cover 5 ) 4 B A Py SN 1
8 GK-005-058 9040117 | 4251846163381 Steering wheel J7 4k 1
9 GK-005-059 9040118 | 4251846163398 Needle bearing Bk RNA4901 3
10 GK-005-060 9040136 | 4251846163688 Steering column I Ik 1
11 GK-005-061 9040119 4251846163404 Steering column gear J5 N 1
12 GK-005-062 9040120 | 4251846163411 Flat A 08 1




13 GK-005-063 9040123 | 4251846163442 Spring washer ik 910 1
14 GK-005-064 9040121 4251846163428 Self lock nut B R) M10*1.25 1
15 GK-005-065 9040122 | 4251846163435 Clamp Eiok T 2
16 GK-005-066 9049010 4251846163572 Directional drive shaft J7 ML 1 No. 16 22 only sell whole set
17 GK-005-067 9040124 | 4251846163459 Hexagon nut AN AR L) M10*1.25 4
18 GK-005-068 9049011 | 4251846163589 rod and link assy(short) LR R () 75mm 1
19 GK-005-069 9049012 4251846163596 rod and link assy(long) EEAEE Y s = I K LD 130mm 1
20 GK-005-070 9049013 | 4251846163602 Steering rod ball 4 [ RAFRR Sk 1
21 GK-005-071 9040125 | 4251846163466 Spring washer L 08 2
22 GK-005-072 9040084 | 4251814678244 Nylon loosening nut Je B kiR EE M8 2
23 GK-005-073 9049014 | 4251846163619 Up swing arm Bt 2
24 GK-005-074 9040107 4251846163206 Hexagon flange bolt M8*105 2
25 GK-005-075 9042003 4251846163794 Front shock absorber 260mm 2
26 GK-005-076 9040087 | 4251846162926 Hexagon flange bolt paviiti=t v:id M8*35 2
27 GK-005-077 9049015 4251846163626 Down swing arm i1 2
28 GK-005-078 9049016 | 4251846163633 Turning arm (left) [ A 1 No- 2;;;2‘:2': sell
29 GK-005-079 9049017 4251846163640 Turning arm (right) B A 1
30 | GK-005-080 9049018 | 4251846163657 Ball end nylon bushing Bk Bk 4 o oy sl
31 GK-005-081 9049019 | 4251846163664 Ball head Rk 4
32 GK-005-082 9040140 4251846163725 Round head spacer Bk 4
33 GK-005-083 9040102 | 4251846163152 Nylon loosening nut Je e kAR EE M10*1.25 4
34 GK-005-084 9040139 | 4251846163718 Round head cover BRL B 4
35 GK-005-085 9040137 | 4251846163695 Oil seal i 22x35x7 2
36 GK-005-086 9044305 | 4251846163671 Bearing K7k 60032 4
37 GK-005-087 9040138 4251846163701 Front wheel middle spacer sleeve % v A pR & ®22x2.0x51 2
38 GK-005-088 9040126 | 4251846163473 Flat gaster i 14 2
39 GK-005-089 9040127 | 4251846163480 Special gasket R CHH#IL) /D47xD14| 2
40 GK-005-090 9040130 | 4251846163510 Slotted nut T pg R} M14x1.5 2
41 GK-005-091 9040128 | 4251846163497 Cotter FF I8 D2.5x25 2
42 GK-005-092 9040129 | 4251846163503 Hexagon flange bolt AN LR M8x16 (8.8%%) 8
43 GK-005-093 9040131 | 4251846163527 Front wheel flange IERFS 12088 TR i 2 2
44 GK-005-094 9043004 4251846163787 Front brake disc TR AR 25 [LfLiEd40. J5 3.5, 2
45 GK-005-095 9040132 4251846163534 Cross countersunk head screw +FYikig s M6x12 12
46 GK-005-096 9041513 | 4251846163770 Shift handle(plastic) FERYFHE k) 1
47 GK-005-097 9040141 | 4251846163732 Shift lever R 1
48 GK-005-098 9040142 | 4251846163749 Flat gaster Ak D8xD24x2 1
49 GK-005-099 9040129 4251846163503 Hexagon flange bolt Vavi ot 4o M8*16 1
50 GK-005-100 9040133 4251846163541 Hexagon socket bolt Shav: il 0ES M8*25 2
51 GK-005-101 9040134 | 4251846163558 Joint bearing P RIELE M8 2
52 GK-005-102 9040135 | 4251846163565 Shifting line HRRIL 1
GK-005-103-1 9120007 | 4251814625514 16*8-7 Tire R/F Junkai e 16*8-7 (L4HIA 245 La-08.5. 434 [ 2
53
GK-005-103-2 9045003 | 4251814687062 Front rim 16*8-7 R (afl, EGLY3TL)  [24%7L4-08.5. il 2 45+14
GK-005-103-2 9045005 | 4251814687086 Front rim with iron sheet 16*8-7 B8 (afl, EGLEM3AL)  [#fla-08.5. Sl 2 45+14
54 GK-005-104 9040143 | 4251846163756 Oil line bEIRES 1
55 GK-005-105 9040144 | 4251846163763 Throttle line TR 1
9,0416E+10 | 4251846153047 Rim plastic cover red BRI R (0 [ 2
9,0416E+10 | 4251846153054 Rim plastic cover green BRI 2
9,0416E+10 | 4251846153061 Rim plastic cover blue R R4 [ 2
9,0416E+10 | 4255816890062 Rim plastic cover black BRI R (0 [ 2
9,0416E+10 | 4255816890079 Rim plastic cover yellow BRI R (0 [ 2
3, Rear suspension
28 T 3 & 3 ds b 3 41
& - QR0
.
33 © 3¢
I3 ) i o
w2 Lk
. 3 1
eka - 3'
=] L 48 -
@ ~8 o e —
"
4 6 1m 12 il L] f [ %4
*M0000 A ) X
s ? 10 16 L w0 - 5
e S Al ¢
& ) L &
23
No. Parts No. men::a A EAN Code Spare parts name Parts Name | Spec/ Model No. qty Order Note




GK-005-105-1 9120007 | 4251814625514 16*8-7 Tire R/F Junkai JREBLAMIR 35 71.4-08.5. 44 ] 2
1 GK-005-105-2 9045003 | 4251814687062 Rear rim 16*8-7 R (M)L’ EaL B 245 La-08.5. 434 [ 2
GK-005-105-2 9045005 | 4251814687086 Rear rim with iron sheet 16*8-7 AR M})L  EGLILAA3L 236 714-08.5. 4l 2
2 GK-005-106 9041514 | 4251846163817 Dustproof cap 2k it 4
3 GK-005-107 9040133 | 4251846163541 Hexagon flange bolt Ay et Y M8*25 8
4 GK-005-108 9041515 | 4251846163824 Cotter T 3*30 2
5 GK-005-109 9040130 | 4251846163510 Slotted nut FEAGIRRE M14*1.5 2
6 GK-005-110 9041516 | 4251846163831 Flat gaster S 14 2
7 GK-005-111 9041517 | 4251846163848 Front wheel flange JEkedi= B3, feBe Tl 2
8 | GK-005-112 9041518 | 4251846163855 peaTTE e K 2
9 GK-005-113 9041519 | 4251846163862 Hexagon flange bolt paviiti=t vid M8*40 6
10 GK-005-114 9040084 | 4251814678244 Nylon loosening nut JE B RAMRRE M8 6
11 GK-005-115 9041520 | 4251846163879 Oil seal it 2
12 GK-005-116 9044306 | 4251846163893 Oil bearing K7k 6305 2
13 GK-005-117 9041521 | 4251846163886 Oil bearing seat Kl 7R P 2
14 GK-005-118 9045506 | 4251846163909 Passive sprocket Wi sh ke 428.381k 1
15 GK-005-119 9040133 | 4251846163541 Hexagon flange bolt paviibia=t vid M8%*25 8
16 GK-005-120 9041522 | 4251846163916 Nylon loosening nut JE IR RARRRE M8 8
17 GK-005-121 9049608 | 4255675483634 Real axle J il 1
18 GK-005-122 9041523 | 4251846163923 Filter ok 1
19 GK-005-123 9041524 | 4251846163930 fuel delivery pipe e 206, 4MEO10. K1 2
20 GK-005-124 9041525 | 4251846163947 Clamp R 010 4
21 GK-005-125 9040133 | 4251846163541 Hexagon flange bolt paviitia=t v:id M8%*25 2
22 GK-005-126 9041526 | 4251846163954 Spacer bush [CE] o8 2
23 | GK-005-127 9040145 | 4251846164180 e PR 1
24 GK-005-128 9040129 | 4251846163503 Hexagon flange bolt paviitia=t vid M8*16 2
25 GK-005-129 9040084 | 4251814678244 Nylon loosening nut JE LB RARRRE M8 2
26 GK-005-130 9043005 | 4251846164159 Rear braker disc JE A 4 48, Ji 3.5, 2HTla 1
27 GK-005-131 9040114 | 4251846163343 Hexagon flange bolt Ayt Y M8*12 4
28 GK-005-132 9046401 | 4251846164166 Air filter IR 1
29 GK-005-133 9040122 | 4251846163435 Clamp g
30 GK-005-134 9041302 4251846164173 Caburetor Ak 28 HRlPZ20 1
31 GK-005-135 9040100 | 4251846163138 Hexagon flange bolt Fav et Y M6*25 1
32 GK-005-136 9040146 | 4251846164197 | Caburetor heat proof mat(Bakelite ) bR A A 1
33 GK-005-137 9041527 | 4251846163961 Intake-tupe A YD43 1
34 GK-005-138 9041528 4251846163978 Hexagon flange bolt NS IR M6x30 M6x30 1
35 GK-005-139 9041529 | 4251846163985 Air intake paper pad AR 1
GK-005-140 9041004 | 4251846164531 GY Engine 125cc 1+1 ﬁ*/)‘(ﬂg})ﬁé‘;’ Il heg LEstkhL. 1 stop production
GK-005-140 9041013 | 4255675416410 GY Engine 125¢c 1+1 LongXi'ﬁfﬁé‘g’fﬂ) 125¢ Lom . pmsesen. | 1
37 GK-005-141 9041530 | 4251846163992 Paper cushion for exhaust pipe HEAE 1
38 GK-005-142 9041531 | 4251846164005 Flat gaster S o6 2
39 GK-005-143 9041532 | 4251846164012 Spring washer Ptk o6 2
40 GK-005-144 9041533 | 4251846164029 Hexagon nut(thicker) NFREERE s M6 2
41 GK-005-145 9047601 | 4251846164203 Exhaust muffler HeAE I 5 A 1
42 GK-005-146 9041534 | 4251846164036 Hexagon flange bolt Ay et Y M8x20 1
43 GK-005-147 9041535 | 4251846164043 Flange self-locking nut V52 BERE M8 1
44 GK-005-148 9049020 | 4251846164210 Shift arm assembly ESELE RS 1
45 GK-005-149 9041536 | 4251846164050 Hexagon bolt VaviiL o M6x20 1
46 GK-005-150 9049021 | 4251846164258 Chain cover i 1
47 GK-005-151 9041546 | 4251846164227 Hexagon flange bolt Ay et Y M6x12 2
48 GK-005-152 9043605 | 4251846164265 Chain % 428-5477 1
49 GK-005-153 9040107 | 4251846163206 Hexagon flange bolt Fav ety M8*105 1
50 GK-005-154 9041547 | 4251846164234 Spring washer Ptk M8 1
51 GK-005-155 9040084 | 4251814678244 Nylon loosening nut JE IR FA R B M8 1
52 GK-005-156 9041548 | 4251846164241 Engine control lever RENHLIE A 1
53 GK-005-157 9041537 | 4251846164067 Hexagon nut VAViiL M14x1.5 2
54 GK-005-158 9041538 | 4251846164074 Spacer bush (5] 1
55 GK-005-159 9041539 | 4251846164081 Concave gasket EpA 1
56 GK-005-160 9041540 | 4251846164098 Flat gaster S o4 1
57 GK-005-161 9041541 | 4251846164104 Engine fixed sleeve RENPLE &2 D20xD8.5x9 4
58 GK-005-162 9041542 | 4251846164111 Flat gaster S o8 4
59 GK-005-163 9041543 | 4251846164128 Spring washer Ptk o8 4
60 GK-005-164 9041544 | 4251846164135 Hexagon flange bolt Fav et Y M8*30 4
61 GK-005-165 9042004 4251846163800 Rear shock absorber 270mm 2
62 GK-005-166 9041545 | 4251846164142 Hexagon flange bolt Fav ety M10x1.25x40 4
63 GK-005-167 9040102 | 4251846163152 Nylon loosening nut JE IR FA bR B M10*1.25 4
9,0416E+10 | 4251846153047 Rim plastic cover red BRI R (0 [ 2
9,0416E+10 | 4251846153054 Rim plastic cover green BRI R (0 [ 2




9,0416E+10 | 4251846153061 Rim plastic cover blue R ) o P 2
9,0416E+10 | 4255816890062 Rim plastic cover black TR AR P 2
9,0416E+10 | 4255816890079 Rim plastic cover yellow g e N 2
4, electirc parts
: -
T}
v s
? :

No. Parts No. Me":a i EAN Code Spare parts name Parts Name Spec/ Model No. qty Order Note
1 GK-005-167 9047303 | 4251846198789 Turning light BT 4
2 GK-005-168 9041549 | 4251846164272 Hexagon nut Faviil s M8 4
3 GK-005-169 9041550 | 4251846164289 Rearview mirror JEAE 2
4 GK-005-170 9046801 | 4251846171287 Safty belt Ay 1
5 GK-005-171 9041551 | 4251846164296 Steps bolt B 4
6 GK-005-172 9041552 | 4251846164302 Spring washer i 4
7 GK-005-173 9041553 | 4251846164319 Flat gaster ok 4
8 GK-005-174 9041554 | 4251846164326 Hexagon bolt Faviil s 4
9 GK-005-175 9041555 | 4251846164333 Speedmeter [ 1
10 GK-005-176 9041901 | 4251846164340 Ignition coil A 1
11 GK-005-177 9040150 | 4251846164517 Cross small flat head bolts 7 i Sk AR M6*16 6

12 GK-005-178 9040082 | 4251814678220 Nylon loosening nut Je e Bk g EE M6 8

13 GK-005-179 9045101 | 4251846164357 Relay Ak g% 1

14 GK-005-180 9045102 | 4251846164364 Relay rubber sleeve BRI 1

15 GK-005-181 9045103 | 4251846164371 Rectifier B 1

16 GK-005-182 9045104 | 4251846164388 Turning light switch EARESPIPS 1

17 GK-005-183 9045105 | 4251846164395 (o] R 1

18+19|° '555'1125 00T 9045106 | 4251846164401 Electric lock with Switch key B+ E T R 1

20 GK-005-186 9045108 | 4251846164425 Horn switch PSS 1

21 GK-005-187 9045109 | 4251846164432 Light switch KAT I 1

22 9028003 | 4251237150785 | Polar Bar AGM Batterie 12N6.5-BS it 12V6.5Ah FHIE12V. 6.5Ah

23 GK-005-189 9047304 | 4251846164463 Rear tail light J5i J 4] 1

24 GK-005-190 9040147 | 4251846164487 Electrical box Hate 1

25 GK-005-191 9045110 | 4251846164449 Wire nail &k 2

26 GK-005-192 9045111 | 4251846164456 Main cable B 1

27 GK-005-193 9,044E+10 | 4251814687628 Seat black L 1

27 GK-005-193 9,044E+10 | 4255816890161 Seat red TR 1

28 GK-005-194 9040084 | 4251814678244 Nylon loosening nut JE S b KA s R M8 4

29 GK-005-195 9047302 | 4251846198772 Headlight PN LED 2

30 GK-005-196 9040148 | 4251846164494 Seat slide rail B 1

31 GK-005-197 9040102 | 4251846163152 Nylon loosening nut JE S b KA b R M10*1.25 4

32 GK-005-198 9040149 | 4251846164500 Hexagon flange bolt AN LR M10*1.25%25 4

NIFTF =277

g WN N §F N\ I=nmwr

www.hitromotors.de

Copyright © 2025 Nitromotors | All rights reserved. "Nitromotors" is a registered trademark of Menila Import.
Druckfehler und Irrtimer vorbehalten. Menila Import | Hafenbahnstr. 5 | 45881 Gelsenkirchen | E-Mail: parts@menilagroup.de




